
QUEEN ANNE’S COUNTY 
 

 

 

  

2011 COMPREHENSIVE WATER  

AND SEWERAGE PLAN 
 

Prepared by the Departments of Public Works, Planning & Zoning, and 

Environmental Health 

For the Citizens and Commissioners of Queen Anne’s County 

May 10, 2011 



 

 

 

 

 

 

 

THIS PAGE INTENTIONALLY LEFT BLANK 



ELECTED OFFICIALS 

County Commissioners of Queen Anne’s County 
 

Steven J. Arentz 
Philip L. Dumenil 
David L. Dunmyer 

Dave Olds 
Bob Simmons 

 
 
 
 

COUNTY ADMINISTRATION and STAFF 
 

Gregg A. Todd, County Administrator 
  

Todd R. Mohn, P.E.,   Director, Public Works 
  

Steve Cohoon, Director, Planning & Zoning 
 

 Alan L. Quimby, P.E., Chief Sanitary Engineer 
Megan Del Gaudio, GIS Specialist II 
[...]
or part, this denied access provision. 

3) The Grasonville Growth sub-area boundary shall not be influenced by the 

proximity of the extended public sewer line to the Prospect Bay sub district. 

 

 



 

5/16/2011 83 Sewerage Disposal  

4.3.2 Municipal Systems 

4.3.2.1 Barclay  (no system) 

Barclay is a small incorporated town in Election District One.  All residents currently 

use on-site individual sewerage disposal systems.  The Environmental Health 

Department has reported a significant rate of septic system failure. 

  

In 2008, Barclay and the Town of Sudlersville entered into a Memorandum of 

Understanding indicating that once the capacity of the Town of Sudlersville’s 

wastewater treatment plant is expanded, Barclay could collect the sewage from the 

properties within the Town’s incorporated limits and convey the wastewater via a 

‘denied access’ sewer line from Barclay to Sudlersville along Md Rt 313.  The 

anticipated flow to be conveyed from Barclay is 27,250 gpd.  

 

There is currently an Inter-Governmental Agreement pending execution that details 

the service to be provided, the division of duties between the two Towns, and how 

fees will be assessed and collected.  This Agreement indicates that Sudlersville will 

be solely responsible for the installation, operation, and maintenance of the entire 

sewer system, including those portions within the incorporated limits of Barclay.    

The capital costs of this system will also be included along with the typical 

operational and maintenance fees assessed by Sudlersville to Barclay which would be 

payable on a quarterly basis. 

 

Funding for the collection system has been approved by USDA and the Sudlersville 

Wastewater treatment plant is scheduled to start in 2010.  It is anticipated that the 

Barclay collection system will be operational by the end of 2011 or early 2012. 

 

4.3.2.2 Centreville 

The incorporated community of Centreville has a sewerage system that serves the 

entire town and some adjacent properties.  Presently there are approximately 950 

building connections serving an estimated 3,500 people.  The system was originally 

authorized an average daily flow of 500,000 gpd and was subsequently approved to 

increase the flow to 542,000 gpd.   The average daily flow for the years 2006, 2007 

and 2008 was 317,000 gpd, 337,000 gpd, and 324,000 gpd, respectively, for a 

combined three-year average of 326,000 gpd.  The present treatment plant was 



 

5/16/2011 84 Sewerage Disposal  

designed to treat medium strength domestic sewerage with no heavy organic loadings 

requiring special treatment.  Discharge is a combination of a surface water discharge 

into Gravel Run stream and a groundwater discharge via a spray irrigation facility. 

 

The treatment facility utilizes a Sequential Batch Reactor (SBR) method of treatment 

that allows the wastewater to be treated to meet the current Biological Nutrient 

Removal standard as well as the new Reclaimed Water standard.   

 

The Town has purchased a farm (Tax Map 45, Parcel 3) for seasonal spray irrigation 

of the 542,000 gpd of treated wastewater.  This facility is operated under a State 

groundwater discharge permit which provides for year round spray operations.  The 

facility includes a storage lagoon to be used to hold the treated effluent when 

conditions prohibit spray application.  The lagoon capacity is approximately 23 

million gallons which will provide 45 days of storage at maximum permitted flows.   

No other treatment process, other than that necessary to accomplish the irrigation in 

accordance with the NPDES permit, will be allowed without an amendment into this 

Plan as well as the review and approval by the County Planning Commission.  The 

Town has planted a hedgerow to provide a buffer for adjacent properties from spray 

operations. 

 

The Town must maintain the point discharge for seasonal use when spray irrigation is 

not permitted.  The SBR plant has been designed to be able to treat up to 750,000 

gpd.  However additional spray irrigation lands need to be acquired and storage 

lagoon volume constructed, in concert with this future expansion.    

 

The majority of the system’s collection lines are 8-inch gravity sewers.  There are 

presently five pumping stations in the system including one that was recently 

constructed to service the 390 unit Symphony Village development located south of 

town.  Also a grinder pump service area is currently under development to service the 

430 unit North Brook subdivision.  The Town has and will continue to replace aging 

sewers as funds allow. 

 

Presently, the only area outside the town limits that is serviced is the Queen Anne’s 

County High School and the Centreville Middle School located just east of 

Centreville on Route 304.  Ultimately, the Centreville sewerage system may be 

expanded to reach other developments as annexation occurs, but the town has no 



 

5/16/2011 85 Sewerage Disposal  

plans to extend service beyond its corporate limits. 

 

The Centreville sewer service map also shows an area designated as S-3 at the 

intersection of U.S. Rt 301 and Md Rt 304.  This is an area that has a mixture of 

commercial, industrial and municipal uses all of which suffer from varying degrees of 

inadequate on-site wastewater disposal systems.  These areas carry the “Public Health 

Concern” hatching.  In addition there are some parcels that are currently agricultural.  

It has been suggested that the vacant areas be developed into a County sponsored 

business park1. 

 

Wastewater service would either be by the Town of Centreville, served by a ‘denied 

access’ line to keep the intervening properties as No Planned Service. Or by a County 

owned and operated wastewater plant.  No planning or design has been initiated as 

yet. 

 

4.3.2.3 Church Hill  

At the present time, the majority of homes in the incorporated town of Church Hill 

use the treatment facility located on Taylor’s Branch next to Route 213.  The 

treatment consists of a lagoon-type facility.  The collection facility consists of 

approximately 14,500 feet of 8-inch gravity sewer and 1,100 feet of 6-inch force 

main, and two pump stations.  The system is designed for an average flow of 80,000 

gpd and a peak flow of 140,000 gpd.  The average daily flow for the years 2002, 

2003, and 2004, was 34,000 gpd, 54,000 gpd, and 44,000 gpd, respectively, for a 

three year combined average of 44,000 gpd. 

 

4.3.2.4 Crumpton  (no system) 

Crumpton is an unincorporated community that presently uses individual septic tank 

systems for sewerage disposal.  Galestown, the predominant soil type in the area, is 

very permeable, and as a result there have been very few septic system failures.  

Individual septic systems are expected to provide adequate service for the foreseeable 

future.  However, because of the high permeability of the local soils, a monitoring 

program should be developed to maintain a check for groundwater contamination 

                                                 

1 Source:  Centreville Community Plan 



 

5/16/2011 86 Sewerage Disposal  

problems due to the possible seepage of untreated sewerage into an aquifer supplying 

drinking water. 

 

4.3.2.5 Millington 

The incorporated town of Millington, which lies mostly in Kent County, has an 

existing sewerage system designed to serve 989 people.  There are presently 279 

building connections serving about 750 people throughout an area of 400 acres.  

Another 89 homes and businesses west of the town limits on Route 291 and 36 homes 

in Sandfield to the east are also served by the Millington system.  The former Howard 

Johnson's Restaurant on U.S. Route 301 also pumps its septic tank effluent into the 

Millington system for treatment.  The normal daily flow to the Millington Sewerage 

Treatment Plant is 60,000 to 70,000 gpd. 

 

The collection system in Millington consists of 4, 6, 8, and 10-inch lines.  In addition, 

there are three pumping stations--one has a capacity of 150 gpm @ 28 TDH, the 

second is an ejector with a capacity of 50 gpm @ 17 TDH, and the third is the 

Sandfield area which is connected via a lift station. 

 

The original package sewerage treatment plant was designed and built in 1966 and 

was located on the Queen Anne’s County side of town.  Treatment was accomplished 

using a contact stabilization process.  The plant consisted of a reinforced concrete 

tank with a diameter of 29 feet and contained prefabricated units to complete the 

contact stabilization process.  It was designed to treat 70,000 gpd with 90 percent 

BOD removal.  The point of discharge was (and remains) the Chester River.    

 

The Town completely reconstructed the treatment plant following its almost complete 

destruction by Hurricane Floyd in 1999.  The present plant’s permitted capacity is 

105,000 gallons per day and a request is pending to rerate it to the design capacity of 

140,000 GPD.    The plant utilizes Biolac™ processes for nutrient removal and other 

advanced treatment components (sand filters, UV disinfection) as well as sludge 

drying beds and an influent pumping station.  The increase in capacity is to serve 

areas within the Town and Kent County. 

 

4.3.2.6 Queen Anne  (no system) 

The small incorporated community of Queen Anne lies in both Queen Anne’s County 



 

5/16/2011 87 Sewerage Disposal  

and Talbot County.  Presently, most of the residents use individual septic tank 

systems for sewerage disposal.  Small lot conditions in the area may be unsuitable for 

long-term septic system use. 

 

4.3.2.7 Queenstown 

The Town operated on individual septic systems until 1971. The Town then 

constructed a single train wastewater treatment system consisting of a clarigester, a 

trickling filter, a secondary clarifier, and a chlorine contact chamber. This treatment 

system was designed with a hydraulic capacity of 65,000 gpd. The treated wastewater 

was, and is still currently, discharged into Little Queenstown Creek through a 

submerged 8 inch outfall. A vitrified clay pipe (VCP) wastewater collection system 

was also constructed at this time. The Town amended its Charter to require all 

properties in the Town to be served by this publicly owned utility. 

In the mid 1980’s, the trickling filter was replaced with two parallel RBC trains. 
Another secondary clarifier and chlorine contact chamber were added, so the 
discharge from each RBC train remained separate. The trickling filter tank was then 
converted into an aerobic digester. Additional sludge drying bed capacity was added 
in an enclosed structure. The solids removed from the secondary clarifiers are 
diverted to the aerobic digester before being dewatered directly on the sludge 
dewatering beds. All other components of the original system remained the same. The 
State modified the Town’s wastewater discharge permit to reflect the increased 
capacity of the plant which is currently rated at 85,000 gpd. 

The Town’s and the County’s comprehensive plans called for a mix of residential and 

commercial land uses on lands adjacent to the Town and within the Queenstown 

growth area.  If any of these lands were to be annexed into the Town, the Town will 

provide water and sewer service per the Town's charter.  The density and timing of 

potential future growth is not known although engineering studies performed by the 

Town in the past indicate that additional sewer service of 300,000 to 600,000 gpd will 

be required to serve full build-out of the current Growth Area boundaries. 

The existing wastewater treatment system continues to meet or exceed all of its 

discharge permit limitations and is adequate to handle the current needs of the Town. 

The Town will continue to evaluate its options as proposals for development are 

received. 

The Town filed an application with the State in 2009 to increase the volume of treated 

wastewater allowed to be discharged into Little Queenstown Creek from 85,000 gpd 



 

5/16/2011 88 Sewerage Disposal  

to 180,000 gpd.    It is the intent to construct a new enhanced nutrient removal plant 

on the site of the existing wastewater treatment plant.  This new plant is also proposed 

to produce a treated effluent meeting the standards necessary to allow it the option to 

be used for beneficial reuse, should demand for this reuse be available, and to the 

extent allowed by regulation.  The new capacity will be used for properties that 

currently exist within the Town’s incorporated limits and will act to alleviate the 

Town’s current, self-imposed, new allocation moratorium. 

While the Town has not abandoned its plans to improve and expand the existing 

85,000 gpd Queenstown wastewater treatment plant, the timing and cost of 

improvement and expansion of the existing treatment plant are such that the Town’s 

long-term infrastructure plans are not adequate to serve the pending development of 

the Queenstown Resort Development (QRD) zoning district, which encompasses a 

portion of the Queenstown Harbor golf courses, owned by the Washington Brick and 

Terra Cotta Company, annexed by the Town in 2006.  The Town of Queenstown 

relocated 40 acres of Limited Development Growth Allocation (LDA) to 

accommodate development of waterfront accommodations along the Chester River.  

The proposed waterfront development will generate an average of 30,000 gpd of 

sewer flows.  The Town and property owner are working together to design and 

implement a 30,000 gpd wastewater treatment plant utilizing the Membrane Bio-

Reactor (MBR) system or other comparable technology.   

The QRD district wastewater treatment plant will operate, at least initially, as an 

independent facility and will treat the wastewater generated by Queenstown Harbor.  

The QRD district wastewater treatment plant will be privately constructed, but is 

likely to be dedicated to and operated by the Town of Queenstown.  The QRD district 

wastewater plant will treat its effluent to ENR quality standards. The treated effluent 

will be disposed of by spray irrigation or other approved groundwater discharge to the 

Queenstown Harbor golf courses in accordance with Section 5.20.2.4.  Treated 

effluent storage will be provided in lined lagoon(s) sized to accommodate up to 90 

days of flow during periods that do not permit discharge to the golf courses. The 

QRD district wastewater treatment plant will obtain a separate Groundwater 

Discharge Permit for the groundwater disposal of its treated effluent.  The QRD 

district wastewater treatment plant and related groundwater discharge area(s) may be 

incorporated into a future expansion or replacement of the existing Queenstown 

85,000 gpd wastewater treatment plant. 

 



 

5/16/2011 89 Sewerage Disposal  

4.3.2.8 Sudlersville  

The incorporated town of Sudlersville has constructed a community sewerage system 

with a capacity of 90,000 gpd designed to serve 900 people.  There are presently 168 

building connections serving 425 people throughout an area of 144 acres.  The plant 

had an average daily flow in 2002, 2003 and 2004 of 30,000 gpd, 63,000 gpd, and 

34,000 gpd for a three-year average of 42,000 gpd. 

 

Sewerage treatment consists of two stabilization lagoons followed by chlorination.  

Dechlorination is provided by gravity feeding a sodium metabisulfite solution into a 

walled-off section of the existing chlorine contact tank.  The maximum pipe size in 

the collector system is 10 inches.  There are three ejector stations.   

 

The system is authorized an average flow of 90,000 gpd and peak flow of 160,000 

gpd.  Recent improvements include the installation of two baffles in each lagoon to 

alleviate short-circuiting of the treatment flow.  Thirteen aerators have been installed 

in the two lagoons (7 in the north, 6 in the south) to add air into the process to 